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Figure 1. Illustration of the test set-up. Looking at the top of the magazine box cross-seJ:\~J.l. '\:h 
.;}~ ':~~- '.:::. ·:·;·;~. ·:~~~8~i .;~(~1 

Th~ block was placed. at the front of the magai:ine box t.o preveu,9~,~;~ox fr~'W disffir-tjrig~~~ ._·,.:~~!'.fo··· 
durmg the tensile testmg. The total force required to fail the-~:if"wa~~~eporte~,,fro~ the ·~,~ 
Instron load cell. The shear strength per weld was calsglated'~¥ divid~~g the t'al%f-0rce 
by 4 (divide by 2 to determine.the force per s~~,5~):b.e1{f~~f b)!~ agai~;~o deteimine the 
force per weld (2 welds on 1 side of the box~· "+ ··:::fo. i~~ ',~ 

· .,.~··:~~~~;~. ..:.:::::, ·~r£~~~"-~ "=.·.~:·i ... ~~~~~~-
Figure 2 shows a graphical pre~ffetatfoi'i~~t~}data colle6te.d for all four of the tested 
samples. The testing ~~~~plt4~for~}he _cori~us~~.1~~t,'the production boxes are much . 
stronger than the ,QA:\F sam~ ma'.gazme ~es;~~l'lie DAT boxes should be replaced with 

·'."· "" ' "-''.°!:' 

current produ~ion;~o~~~~~s s6rn ~~~~}il~e available for test. 
~·~.::(;,, ':-~\ ·~~~~~{·_,:c. '~(~~ ~~~~c:..-
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Figure 2. Chart of the testing results of the four tested magazine boxes. 
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